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RYOBI 16 in. SCROLL iSnW ~ MODEL NUMBER SC155VS

f‘ oy
The model nc nbe: will ba found on a plate attached 1o the base. Ahvays mention the model number in ail correspondence regarding your SCROLL
SAW or whei. ordering repair parts. ’
SEE BACK PAGE FOR PARTS ORDERING INSTRUCTIONS
PARTS LIST FOR FIGURE A

Key Part Key Part
No. Number Description Quan. | No. Number Description Quan.

1 350305122 Fl:* Washer (MS)................ s sttt et e erersaenas 1 28 102018004 NULTENSION. .......ctrmmemenecrmacnsaserecssssseesss oo 1

2 105022006 G op.. erestttiesa e aass e snnsasatt e sartessrnrasenseserenanse | 28 979828001 SPACHN ......coromesrsreccmmsssmsansoaressomcssarssmssessmssn oo 1

3 105023002 Hold Down Foot cerstsntennatisasessrasrnssassonsnseane § 30 105028002 Tension Bok ..... w1

4 102031006 Support Plate............ ttae bttt s s s e e e, 1 | 31 981366001 E* RING (E-8) .-v.comnsrmmsnecesscmonssssessesssmssnnn, brien 1

S 700305016  * Bolt (MS x 16 Hex SOCKeE) et et 1 32 105012001 WBAQH ........coviriceeemareneceensscenessmmssssseenseseo .. cosive

6 104056002 LOCK LeVET .......omrecremssnesseceenessrs s, «.1 .1 33 105019003 AN COVEN .......covemernneecsecnsecnsmsansessnsosmnns. dornoes 1

7 104055006 CONNBLION ....vv. coctemsrscsermssssmsasmsssessennersssenseeessrenenn, 1 34 104030008 SPBOEK .........courrvssmnsssmnsesriessasssnossssssms oo 2

8 700305018  * Bolt (M5 X 18 HEX SOC.) vermeurmeremmrrrrororssoo 2 | 35 380314300 SPING WaSher .....c..cumevemeevmenneserr oo 2

B8 105021000 Hold Down Rad ......... It tattnsssasarbesatenannnsiaresaeannee 1 36 105016005 Lower Arm w1
10 300030050  * Hex Nut (M5) ........oo..o.. vetteae sttt 2 | a7 420010501 ROl PIn (M5 X 14) cuuvuneereneceecesinmenerneeeooon 2
11 981368001 Hex Nut (M6 x 3. s) ................ ettt 1] 38 981395001  * WING KNOD vevovoemmsmmesoensers oo 2
12 105020004 Support Bar ... S USRI | 32 101004200 Lower Blade Holder w1
13 180030801 Screw (M8 x 10) srens e 2 | 40 101031100 Lower Blade Clmp ................ 1
14 168043003 Warning Label.............. st e ens 1 41 105014003 Eccentric COUPIING wewresssrecrmmensenscsrerssnene. 1
15 168042007 Warning Labal ............ et ettt e e et erea 1 142 180080600 * SetScrew (Ms X BHQRSoc Hd.) ....... i
16 105013007 HOS® ......cceretcereasenenessasan el 43 101074001 * Blade $504300058000 594768 beneeeennaOerseOrssasarensrtrenaneanans .1
17 102020008 Bellows .........couureenne. et e b st aar s nens 1 44 100025009 BOAIING ...........coomcecinnnenmmesansssnensonsennss oo 1
18 105002008 a1 O 1 | 45 979758001 Bearing (B2522) ....uuc.eeruunreveereennemsonmnssoson 2
18105016002  BUShING....ocoooeeneverersmeeescensssosrossss oo 2 | 46 380305000  * LOCK WRSNGT (M5) cuurrsrromrssmresmsr 2
20 979827001 Tension Adjusting Knob ... e 1|47 700805018 ¢ Bolt (M5 x 18 Hex Soe. Hd B J v 1
21 979736001 Quick R8l8ase KNOb..............ceerveovvervooosoo 1 48 104062002 Bearing Holder .......cuverversesesmmmneenssesmooo . 1
22 979742001 RUDDEF BOOL ..c.voovrerrvvssrsrmrmsccrscerinn 1 | 49 230030400 * Screw (M4 x 8 Pan Md.) ............................ e
23 420010031 Pin Roll (M3 X 16)...cceereerrreee e 1 | 50 800305018 * Cap Screw (M5 x 20 Hex Soc. Hd ) .
24 160030601 * Screw M6 X1SPan H.) .ovveeenenreeeeecer, 4 51 104038004 AN LINK oo ooveresrsrossenensensensssssssemossms s eesmes oo 1
25 105025004 Ami: Cover (nght) ................................................... 1 52 101003204 Upper Blade Holdar .............. 1
26 105027006 Cam ... S e e s e es 1 53 101030104 Upper Blade CIAMP .....uv.wveouecvnnernnnnsssseo 1
27 105024008 AT SPANG w.voveeeveeeernes Dttt s ssenenens 1 ] 84 105011005  UPPBI AMN ..cvvvrvumsssemssmscememmessonsonnss 1

. ——— ;
| * Standard Hardware item - May Be Purchased Locally
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— RY - .ODEL NUMBER SC155VS -
The mode! number will be found on a plate attached to the base Always mention the model number in all correspondence regarding your SCROLL
SAW or when ordering repair parts
SEE BACK PAGE FOR PARTS ORDERING INSTRUCTIONS
~ PARTS LIST FOR FIGURE B
Key Part Key Part
No. Number Description Quar. | Ne. Number Description Quan.
1 102039004 Table Screw .. s 1| 23 981396001 Brush Assembly 2
2 105015009 Table........ouccernnnnone et ettt et s e stsemand 1 24 981374001 Screw (M4 x 15 Pan Hd.) . w2
8 150030500 " Screw (M5 x 8 Pan Hd\) ......... s 3 | 25 981397001 Brush Cap .. 2
4 979766001 Screw (M4 x 16 Pan HA.) ........ceeeernneroesro, 2 ] 26 980123001 Motor Assembly 1
5 168041001 Warning Label .............. eersres st et ba s nssansenaeas 1 27 350808161  * Spring Washer (MB) w..ime...vvsovoeersooseoo 2
6 981365001 Cover Plate.............. eremtasenseste i aseaeb e s ase s et semena s 1 28 360308000 * Lock Washer (M8) 2
7 981369001 Nozzle...........cccnnnn.. weeerenrasesnans tererteerea e esseens 1 29 100308020 Screw (M8 x 25 Hex Hd,) ...... .2
8 300305015  * Hex Bolt (M5 x 16)........ ettt senetes b ste e eaces N 3 ] 30 981364001 Table Support .1
9  Incl w/it8 Wash - (M5)................ er sttt sesest s s stsnesasennare 3 | 81 160030400 * Scraw (M4 x 8 Pan Hd,) .3
10 981362001 BASE .ot errettssemssnsissssssnsn e 1 | 32 981379001 Star Washer (Ms) : 1
11 981363001 Data Plate..............cccrreereneesrenns et oot 1 | 33 100030501  * Screw (M5 x 15 Pan HAL) o 4
1 979791001 Strain Relief .................. deneasasetatamannaas sstssstsanareesasens 1 34 360305000 * Lock Washer (M5) 7
13 979790001 Cord ASSEMDLY .....ooossrurrrssecserrssrnno i | 35 981367001 SPACEI ....cclvevmsrsssmssssosesssrsmssmmsoecssssers s 3
14 981377001 MOIOF COVEI ......ccoveusensesinnsanscseree oo oo 1 36 104022003 Pointer ... serasstsesesnmrensensasainensasansssenns 1
15 981378001 Screw (M5 x 12 Pan Hd.) ..o 5 | 87 190030500 * Screw (Ms x 8 Pan Hd. \ Saitresaseonmnsseitennmmensrnresssasracs 3
16 981375001 Control BoX COVer .......ocuvuuumemsennseeoserenooo 1 ] 38 981361001 Serew Suppont sssesssemsssnsanaenseesessesinsree -1
17 981372001 PC Board ASSembly ........cuwesrecesocverssenrosno t | 39 350806162 * Washer (M6)...... erireen 2
18 979798001 Gasket ...........cccoveernen. sttt esees s 1 | 40 105018007 BeVel SCAE ............cocmmismmmresssnneceasenssamsses s, 1
19 981376001 Control Box................... werte e a s et erensen e saes 1 41 104058002 LOCK LOVEE cvvcuvecnccrscsmsasenseseessmrssssssesomsemsn oo 1
20 981373001 SWHCH KNOD ......coorvrueeeernseseesnens oo 1 42 101060002 “T" Handle Wrench w1
21 981370001  Switch Label.............. tosessees sttt 1 | 43 101058102  Blade Changing Rod 1
22 981371001 Screw (M5 X 9 Pan Hd.) «.....eeeeeernnrrsee s, 3 972000-704  Operator's Manual ﬁ
L * Standard Hardware item ~ May Be Purchased Locally
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